®
I U S A

606106

Part #

0007.38
0007.81
0014.67
0023.23
0023.29
0028.52
0029.07
010212
0208.B8
0208.C3
0208.C4
0209.D5
024810
0301.41
0501.C7
0602.75
0605.09
0605.42
0605.43
0635.28
080117
1101.64
1101.66
1101.73
1101.A8
1101.A9
1101.D9
1205.32
1212.01
122113
1403.05

180482 020888

Depy &

140333
002323

/ ‘ 024810
cooE | ary il

002323 | 3 Al

onzz | 3 @/

030141 | 3 =

101A8 | 3 600052

140333 | 3 6063V2 < 150214

030141 —g 00167

1101A8 h
010212 L 120532

101A9
— 606]10{ 603031

<

KIT 10
coE

063528
101A9
603031

063528

wiw|w

o 020905
000781

180523

141102
140305
151209

=

S (KC 17/30 S

MAX FLOW 4.5GPM/17.0 L/MIN
MAX PRESSURE 4350 PSI / 300 BAR
RATED PUMP SPEED 1450 RPM
POWER REQUIREMENT 13.1 HP ELECTRIC
LUBRICATION 34.5 07 UDOR LUBE
160364
060543
%?é % 162505
X 160388
0208C3
A 18042

O-RING - VALVE PLUGE
CERAMIC PLUNGER D22
RETAINER - OIL SIGHT GLASS

m o 0O @ >

Parts in 6061.03 (Kit 3).
Parts in 6061.06 (Kit 6).
Parts in 606110 (Kit 10).
Parts in 606117 (Kit 17).

LRy o 05
> Orecs E 160364 L —\ =)
o D s e | ¢ [
&° 160374 e
10164 ———— | _KIT17 | [Fop5 |
T? ey 606103 —T KIT3 | |ge Torr]| oot
? 10109 e |o7Y | o029 | 3 | [Heoeety
002907 fiotes | 6 Hom9 | 3 006z |6
1603H7 600627 | 6 12213 3 603031 | 3
Description Qty Part # Description
OIL SEAL D30 1 1403.33 WASHER D13.4 8
OIL SEAL D20 3 1411.02 SERATED WASHER D8
PLUNGER GUIDE D22/25/28 “C/CK" 3 1411.03 SERATED WASHER D10
RING D10.4 & 3 150214 PIN D14X32
UPPER RING D22 "CK" PE 3 1512.09 PLUG D5X20 UNI1707
MALE SHAFT D24 1 1534.03 SHIM 01MM
PLUG RING "CK"E 6 1534.04 SHIM 0.2MM
PLUNGER BOLT & 3 153413 SHIM 0.05MM
OIL SIGHT GLASS 1 1603.64 PLUG G3/8
BACK COVER “C/CK" 1 1603.74 PLUG G3/4
COVER "CK" 1 1603.B8  OIL PLUG G3/4 + GASKET
CRANKCASE “C/CK/CH" 1 1603.H7  VALVE PLUG "CK" PISTON D22/25¢
ROLLER BEARING D30 2 1604.M5 HEAD "CK" D22/25¢
SLINGER RING 8 3 1625.05 OIL PLUG G3/8
BEARING HOLLOW FLANGE 2 1804.52 HEX BOLT M6X45
BACK COVER GASKET 1 1804.82 HEX BOLT M8X22
GASKET D17 1 1805.23 ALLEN BOLT M8X40
GASKET D27 1 1805.32 ALLEN BOLT M10X75
GASKET D17 1 600052 ROD ASSEMBLY
HIGH PRESS. SEAL KIT D22 €& 3 6006.27  VALVE ASSEMBLY W/O O-RING AE
KEY A8X7X35 1 6017.L7 COMPLETE MANIFOLD ASSEMBLY
O-RING - VALVE A& 6 6030.31 LOW PRESSURE SEAL KIT D22 °E
O-RING - OIL SIGHT GLASS 1 6061.03 KIT 3 VALVE KIT
O-RING - BEARING FLANGE 2 6061.06 KIT 6 PLUNGER KIT D22
O-RING - PLUNGER BOLT 8 3 606110 KIT 10 WATER SEAL KIT D22 "C/CK"
O-RING - PRESSURE RING ¢PE 3 606117 KIT 17 BRASS RING KIT D22 “CK" 350BAR
6
3
1
3

PRESSURE RING D22 P
WASHER D8.4

—
o

Parts in 6017.L7 (Complete Manifold Assembly).

060275

080117
024810
10173

153403
153404
153413

0501C7
000738

180482
140305

Revised 2-22-2022

Qty

OO W oo Ww

A A W, OO WU O = =N



UDOR

I U S A

CK SERIES PUMPS BELOW 10 GPM

)
®
o

© 0O NO G WN =

42.5 193.5

25 168.5

s K SERIES DIMENSIONS

WEIGHT 391BS
LUBRICATION 34.5 0Z UDOR LUBE

Dimensional Drawings are
Shown in Millimeters.
To Convert to Inches,
Multiply Dimension x 0.03937

wn T
2 |
1
hy
R @
\&
N4 M10
103 42
133 145 62
236 104
340
Description Ft./Ib. Nm Loctite’
Head Bolts 37 50 -
Valve Caps 103 140 243
Inlet Cap 103 140 -
Outlet Cap 103 140 243
Bearing Flange Bolts 19 25 -
Rear Cover Bolts 8 1 -
Connecting Rod Bolts 19 25 270
Plunger Bolts 15 20 270
Valve Cover Bolts - -
Oil Drain Plug 8 1 -

—
o

85 45
15 7 35 3
(T (T (T T L ;‘
R o < ©
k‘¢r‘ i ~
SIS | © N
% 77777 # 77777 } 0 &N;
Yo © = °
X5 0@
,_,m.‘ ]
; 19
16 ‘ 3 47
85 50
495 | 105 92.5
102 | 145




